
 

 
 

Water System Plan 
March 2025 / DRAFT 



 

 

 

Water System Plan 
March 2025 / DRAFT 

This document is released for the purpose of information exchange review and planning only under the 
authority of Aurelie A. Nabonnand, March 14, 2025, State of Washington PE No. 56703. 

 



TABLE OF CONTENTS 
MARCH 2025 / DRAFT / CAROLLO 

CITY OF BELLINGHAM 
WATER SYSTEM PLAN i 
pw://Carollo/Error! Unknown document property name. 
 

Contents 
EXECUTIVE SUMMARY 
ES.1 Introduction ES-1 
ES.2 Description of Water System ES-1 
ES.3 Policies and Criteria ES-5 
ES.4 Basic Planning Data and Water Demand Forecasting ES-5 
ES.5 Water Use Efficiency and Conservation Plan ES-6 
ES.6 Water Supply Strategy ES-7 
[...]
100 
15 

PACO/Grundfos 
PACO/Grundfos 
PACO/Grundfos 
PACO/Grundfos 

2005 
2005 
2005 
2005 

2,340 1,240  75 kW Generator Yes Allen-Bradley 

Balsam Lane Dakin and Yew Alabama Hill 1 
2 
3 
4 

600 
600 
600 
600 

196 
196 
196 
196 

60 
60 
60 
60 

PACO 
PACO 
PACO 
PACO 

1994 
1994 
1994 
1994 

2,400 1,800  200 kW 
Generator 

Yes Allen-Bradley 



CHAPTER 2 - EXISTING SYSTEM 
MARCH 2025 / DRAFT / CAROLLO 

CITY OF BELLINGHAM 
WATER SYSTEM PLAN 2-14 

Name Zone Pumps 
From 

Zone Pumps To Pump No. Pump Capacity 
(gpm) 

Pump TDH  
(feet) 

Pump  
HP 

Pump Manufacturer Year 
Installed 

Total BPS Max  
Capacity 
(gpm) 

BPS Firm  
Capacity 
(gpm) 

Back-up  
Capacity 
(gpm) 

Standby  
Power Type 

VFD? Controls 

Governor Road Padden Yew Governor Road 1 
2 
3 

180 
180 
1,100 

215 
215 
210 

10 
10 
40 

Grundfos 
Grundfos 
Peerless 

1999 
1998 
1998 

1,460 350  Portable No Siemens 

Reveille Padden Yew Reveille 1 
2 

100 
200 

217 
217 

 PACO 
PACO 

2014 
 

300 100  30 kW Generator No Allen-Bradley 

Huntington Dakin and Yew Huntington 1 
2 

42 
42 

180 
180 

3 
3 

Grundfos 
Grundfos 

1996 
1996 

84 42  Portable No Siemens 

Raymond Dakin and Yew Serves 1 home 1 10  1 Goulds 1 HP  10 0  None No None 
Samish Highlands Governor Road Samish Highlands 1 

2 
110 
110 

94 
94 

5 
5 

Grundfos 
Grundfos 

2012 
2012 

220 110  35 kW Generator Yes Allen-Bradley 

Notes: 
HP - horsepower; kW – kilowatts, TDH - total dynamic head; VFD - variable frequency drive. 



CHAPTER 2 - EXISTING SYSTEM 
MARCH 2025 / DRAFT / CAROLLO 

CITY OF BELLINGHAM 
WATER SYSTEM PLAN 2-15

2.2.5 Pressure Reducing Stations 
PRVs in the City’s water system were installed to help maintain pressure in low elevation areas and 
minimize high pressures. The PRVs hydraulically vary the flow rate through the valve to maintain a 
constant and preset discharge pressure up to the limit of the flow capacity of the valve. The City currently 
has six PRVs in operation, which are listed in Table 2.4. 

Table 2.4 Pressure Reducing Stations 

Name Location Receiving 
Zone 

Supplying 
Zone 

Valve 
Size 
(inches) 

Valve 
Elevation 
(feet) 

Pressure 
Setting 
(psi) 

Northwest Avenue 4300 Northwest Avenue Cordata Cordata 4 165 48 
Pacific Highway 4180 Pacific Highway Cordata Cordata 8 145 60 
Marietta Avenue 1400 Marietta Avenue Cordata Cordata 8 190 40 
King Mountain Road 4249 King Mountain Road Dakin and Yew Cordata 8 233 64 
Kearney 465 Kearney Street Dakin and Yew North 12 247 1 
Oeser Cedar 740 Marine Drive North WD No. 2 8 75 75 

2.2.6 Distribution System 
The City’s water pipelines are shown in Figure 2.1. Tables 2.5 and 2.6 summarize the length of mains in the 
water system by diameter, material, and age. It should be noted that the pipeline summarized in 
Tables 2.5 and 2.6 are based on pipeline that was marked as being maintained by “COB Public Works” and 
does not include service laterals. 

As seen in the tables below, the majority of pipeline in the water system is 6-inch or 8-inch diameter 
piping, with approximately 58 percent of the system being either 6-inch or 8-inch diameter pipeline. 
Additionally, the most common material in the water system is ductile iron, which accounts for 
approximately 66 percent of piping in the system. 

Table 2.5 Pipe Inventory: Length by Diameter 

Diameter 
(inches) 

Total Length 
(feet) 

Total Length 
(miles) 

Percent 
(%) 

≤4 118,782 22.5 5.1% 
6 512,750 97.1 22.1% 
8 837,905 158.7 36.1% 
10 155,103 29.4 6.7% 
12 322,909 61.2 13.9% 
14 4,749 0.9 0.2% 
16 138,771 26.3 6.0% 
20 61,966 11.7 2.7% 
24 46,725 8.8 2.0% 
30 12,499 2.4 0.5% 
36 10,947 2.1 0.5% 



CHAPTER 2 - EXISTING SYSTEM 
MARCH 2025 / DRAFT / CAROLLO 

CITY OF BELLINGHAM 
WATER SYSTEM PLAN 2-16 

Diameter  
(inches) 

Total Length 
(feet) 

Total Length 
(miles) 

Percent 
(%) 

42 101 0.02 <0.1% 
48 18,075 3.4 0.8% 
60 972 0.2 <0.1% 
66 1,541 0.3 0.1% 
72 61,127 11.6 2.6% 
Unknown 16,110 3.1 0.7% 
Total 2,321,030 439.6 100% 

 



CHAPTER 2 - EXISTING SYSTEM 
MARCH 2025 / DRAFT / CAROLLO 

CITY OF BELLINGHAM 
WATER SYSTEM PLAN 2-17 

Table 2.6 Pipe Inventory: Length by Material and Install Year 

Material/ Install Year 1890s 1910s 1920s 1930s 1940s 1950s 1960s 1970s 1980s 1990s 2000s 2010s 2020s Unknown Total 
(feet) 

Total 
(miles) 

Total System % 

Asbestos Concrete (AC) 0 0 0 0 1,597 9,310 2,821 6,602 0 13 0 0 0 1,863 22,206 4.2 1.0% 
Brass 0 0 0 0 0 0 0 0 0 0 0 0 10 0 10 <0.1 <0.1% 
Concrete Cylinder Pipe (CCP) 0 0 0 0 0 0 16,675 0 17,071 0 0 0 0 0 33,746 6.4 1.5% 
Cast Iron (CI) 0 45,976 117,489 54,198 65,957 167,805 114,892 42,018 8,492 3,039 1,265 0 0 5,256 626,387 118.6 27.0% 
Concrete (CON) 0 0 0 0 0 0 0 0 0 0 0 0 0 59,354 59,354 11.2 2.6% 
Copper (COP) 0 0 0 0 0 0 457 287 0 152 132 8 8 0 1,044 0.2 <0.1% 
Ductile Iron (DI) 0 441 150 448 8 1,552 27,592 244,790 305,253 465,838 290,352 143,869 26,627 31,958 1,538,878 291.5 66.3% 
Fiberglass 0 0 0 0 0 0 0 0 0 0 0 234 0 1,056 1,290 0.2 0.1% 
Galvanized (GAL) 0 0 0 0 0 15 0 0 0 0 0 0 0 0 15 <0.1 <0.1% 
High Density Polyethylene (HDPE) 0 0 0 0 0 0 0 0 0 0 0 1,439 152 0 1,591 0.3 0.1% 
Polyvinyl Chloride (PVC) 0 0 0 0 0 0 636 3,298 955 0 195 4,117 179 517 9,897 1.9 0.4% 
Steel 2,155 0 0 0 0 5,950 0 0 667 972 0 0 0 20 9,764 1.8 0.4% 
Wood 1,401 0 0 0 0 0 0 0 0 0 0 0 0 0 1,401 0.3 0.1% 
Unknown 0 1,417 0 0 0 0 0 0 0 0 0 0 0 14,030 15,447 3.0 0.7% 
Total (feet) 3,556 47,834 117,640 54,646 67,562 184,632 163,075 296,994 332,438 470,013 291,944 149,667 26,977 114,054 2,321,032 439.6 100% 
Total (miles) 0.7 9.1 22.3 10.3 12.8 35.0 30.9 56.2 63.0 89.0 55.3 28.3 5.1 21.6 439.6   
Total System Percent 0.2% 2.1% 5.1% 2.4% 2.9% 8.0% 7.0% 12.8% 14.3% 20.3% 12.6% 6.4% 1.2% 4.9% 100%   

 



CHAPTER 2 - EXISTING SYSTEM 
MARCH 2025 / DRAFT / CAROLLO 

CITY OF BELLINGHAM 
WATER SYSTEM PLAN 2-18

2.2.7 Interties 
The City has 15 supply interties with nine neighboring systems, which are detailed in Table 2.7. The City’s 
intertie connections only supply water to other systems. The Ferndale emergency intertie was recently 
approved in April 2022. Figure 2.3 shows the locations of the City’s intertie connections. 

Table 2.7 Interties 

Account 
Number 

Meter 
Size 

Location Other System Flow Direction Max Flow 
Rate 
(gpm) 

Type of 
Service 

017925 
020504 

4 
6 

3900 Lakeway Drive 
2117 Northshore Drive 

LWWS To LWWS 750 Domestic and 
Fire Supply 

017856 
017948 
022272 

6 
6 
6 

740 Marine Drive 
4500 Curtis Drive 
3701 Williamson Way 

WD No. 2 To WD No. 2 1,100 at 
20 psi 

Regular 
Supply 

027049 
017924 

4 
4 

3972 Britton Road 
3608 Britton Road 

WD No. 7 To WD No. 7 500 at 
20 psi 

Regular 
Supply 

020769 6 1801 Marine Drive Lummi Tribal To LummiTribal 1,000 at 
30 psi 

Regular 
Supply 

030263 
030301 
030260 

8 
6 
4 

5296 Guide Meridian 
4780 Meridian Street 
4780 Meridian Street 

Deer Creek To Deer Creek N/A Regular 
Supply 

022206 2 667 Montgomery Road Montgomery Road To Montgomery 
Road 

N/A Regular 
Supply 

022734 1.5 2700 California Street California Street To California Street N/A Regular 
Supply – 
No Fire Flow 

017371 4 1615 Euclid Avenue Glen Cove Water 
Association 

To Glen Cove Water 
Association 

N/A Regular 
Supply 

033737 8 Intersection of Marietta 
Avenue and Wynn Road 

Ferndale To Ferndale N/A Emergency 

2018-0568 4 515 Pleasant Bay Road Governors Point To Governors Point N/A Domestic and 
Fire Supply 

Notes: 
N/A - not applicable. 



![(

![(
![(

![(

![(

![(

![(
![(

![(

![(

![(

![(

![(

![(

![(

![(

SLATER RD

BILL MCDONALD PKWY

OLD FAIRHAVEN PKWY

E SUNSET DR

CO
RN

W
AL

L 
AV

E

LAKEWAY DR

YE
W

ST
RE

ET
RD

MAIN ST

CH
U

CKAN
U

T
DR

FIELDSTON
RD

W MAPLEWOOD AVE

E AXTON RD

N ST
ATE ST

NO
RTHSHORE

DR

RU
RA

L A
VE

HARRIS AVE

TO
AD

LA
KE

RD

W LAUREL RD

ELDRIDGE AVE

TELEGRAPH RD

LI
N

CO
LN

ST

W
LAKE

SAM
ISH

DR

AL
D

RI
CH

 R
D

N
O

O
N

 R
D

BR
IT

TO
N

 R
D

40
TH

 S
T

TEXAS ST

BARKLEY BLVD

EMERALD LAKE WAY

BAYSIDE RD

NORTHW
EST

AVE

NORTHW
EST

DR
ALABAMA ST

MT BAKER HWY

32
N

D
 S

T

M
ER

ID
IA

N
ST

E LAUREL RD

CEDARWOOD AVE

N GARDEN ST

CH
U

CKANUT DR N

ALDERWOOD AVE

W SMITH RD

H
AN

N
EG

AN
 R

D

W
O

BU
RN

 S
T

W AXTON RD

SAMISH WAY

NORTHSH
ORE RDROEDER AVE

E BAKERVIEW RD

BE
N

N
ET

T 
D

R

G
U

ID
E 

M
ER

ID
IA

N

N
LA

KE
SA

M
IS

H
DR

BR
IA

R
RD

KLINE RD

EV
ER

SO
N

G
O

SH
EN

RD

LAKE WHATCOM BLVD

BIRCHWOOD AVE

MARINE DR

W BAKERVIEW RD

CU
RT

IS
 R

D

JA
M

ES
 S

T

VAN WYCK RD

DEW
EY

 R
D

HILIN
E

RD

PARADISE RD

ZANDER DR

E LAKE SAM
ISH DR

OLD SAMISH RD

COUNTRY LN

SQ
UALIC

UM
MOUNTA

IN
 RD

NU

LLE
RD

W HEMMI RD

E SMITH RD

MANLEY RD

SQUALIC
UM

W
AY

TEN MILE RD

E HEMMI RD

KELLY RD

CH
UC

KA
NU

T
CR

ES
T DR

LA
BO

U
N

TY
 D

R

PACIFIC HW
Y

LAKE LOUISE RD

CLEATOR
RD

AC
AD

EM
Y

HI
GH

LA
ND

S
DR

SU
M

M
ERLAN

D
RD

TOWER 3000 RD

FR
AGRANCE LAKE RD

Glen
Cove
Water Association

WD #2
WD #7

LWWSD

WD #2

LWWSD

Lummi Tribal

Montgomery
Road

WD #2

California St

WD #7

Deer Creek

Deer Creek

Deer Creek

Ferndale

Govenors
Point

La
st

 R
ev

is
ed

: M
ar

ch
 1

2,
 2

02
5 

pw
:\\

IO
-P

W
-IN

T.
C

ar
ol

lo
.lo

ca
l:C

ar
ol

lo
_2

00
00

0\
D

oc
um

en
ts

\W
A\

Be
llin

gh
am

\2
01

25
8-

00
00

00
\0

2 
Pr

oj
ec

t I
nf

or
m

at
io

n\
03

 D
at

a\
Be

llin
gh

am
_2

01
25

8.
ap

rx

O
0 10.5

Miles

Disclaimer: Features shown in this
figure are for planning purposes and
represent approximate locations.
Engineering and/or survey accuracy
is not implied.

Data Sources: City of Bellingham

CHAPTER 2 - EXISTING SYSTEM
MARCH 2025 / DRAFT / CAROLLO

Figure 2.3  Interties
CITY OF BELLINGHAM
WATER SYSTEM PLAN

Legend

![( Intertie

Water Main by Diameter

6" or Smaller

8 "- 12"

14" - 20"

Larger than 20"

Retail Service Area

Bellingham City
Limits

Water Bodies

Roadways

Pressure Zones

Alabama Hill

Birch Street

College Way

Cordata

Dakin & Yew

Governor Rd

Huntington

King Mountain

North

Padden Yew

Reveille

Samish Highlands

South

pw://IO-PW-INT.carollo.local:Carollo_200000/Documents/D%7b2f1f5a6b-21ec-4215-ad3b-c3f355e578c5%7d


CHAPTER 2 - EXISTING SYSTEM 
MARCH 2025 / DRAFT / CAROLLO 

CITY OF BELLINGHAM 
WATER SYSTEM PLAN 2-20 

2.2.8 Treatment 
The City’s WTP is located west of Lake Whatcom in Whatcom Falls Park and was constructed in 1968. 
The WTP uses a conventional surface water process train that consists of dissolved air floatation (DAF) and 
multi-media granular filtration. First, water passes through the screenhouse near Lake Whatcom and then 
flows to the WTP where alum is added at a rapid mixer for coagulation before flowing entering the DAF 
trains. Each DAF train consists of a flocculation basin and DAF basin. Clarified water then flows to the filter 
influent flume where polymer is added, with water then flowing into one of six multi-media granular 
filters. The filters are made up of 16.5 inches of anthracite coal, 9 inches of silica sand, 4.5 inches of garnet, 
and 9 inches of graded gravel. Each filter has a surface area of 560 square feet and a filtration rate 
of 6 gpm per square foot. 

The theoretical filtration capacity of the plant is 29.0 million gallons per day (mgd), but since one filter 
is often being backwashed, the effective filtration capacity of the plant, using five of the six filters, 
is 24.2 mgd. The hydraulic design capacity of the WTP is 36.0 mgd. After filtration, the water is chlorinated 
as it flows into the Whatcom Falls II Reservoir. Additional chlorine is added in the Whatcom Falls II Reservoir 
before the water leaves to enter the distribution system. Soda ash is added as well to adjust pH. The City’s 
WTP is analyzed in greater detail in Chapter 8 - Water Quality and Water Treatment. 

2.2.9 Telemetry and SCADA 
The City utilizes both fiber optic and radio supervisory control and data acquisition (SCADA) to monitor 
and control its water system. The SCADA system creates daily reports that detail hourly reservoir levels, 
flow rates at the plant, and flow rates at pump stations throughout the day. SCADA information was used 
in the system analysis, which is discussed in Chapter 7 - Distribution System Analysis. 

2.3 Summary of Updates to System Since 2013 Plan 
Since the 2013 Plan, the City has worked diligently to maintain and update its water system facilities. The 
following list details completed projects since the 2013 Plan: 

 Lake Whatcom Water Quality Projects: 

» 2015 - EV-103 Bloedel Donovan Park Improvements. 
» 2015 - EV-104 Lake Whatcom ROW Retrofits. 
» 2016 - EV-113 NEP Phosphorus Management Lake Whatcom - Shepardson St and Huntington St. 
» 2018 - EV-108 Academy Road Stormwater Improvements. 
» 2018 - EV-125 and EV-139 E. North St and E. Oregon St Phosphorus Reduction Retrofit. 
» 2019 - EV-163 Pullman St Vault Retrofit - Northshore Dr and Pullman St. 
» 2019 - EV-159 Lake Whatcom Water Quality - Northshore Dr and Huntington St and Flynn St. 
» 2022 - EV-155 Park Place Stormwater Facility Rebuild. 



CHAPTER 2 - EXISTING SYSTEM 
MARCH 2025 / DRAFT / CAROLLO 

CITY OF BELLINGHAM 
WATER SYSTEM PLAN 2-21 

 Watermain Replacement Projects: 

» 2013 - EW-205 Watermain Replacement - Lindberg Ave/Magnolia St/Northwest Ave. 
» 2014/15 - EW-220 Watermain Replacement - E Champion St/E Sunset Dr/Nevada St. 
» 2016 - EW-230 Watermain Replacement - W Holly St/E St. 
» 2017 - EW-231 Watermain Replacement - Donovan Ave Phase I. 
» 2018 - EW-233 Watermain Replacement - Lorraine Ellis Ct/E Maplewood Ave/W Illinois St. 
» 2019 - EW-234 Watermain Replacement - Donovan Ave Phase II. 
» 2023 - EW-238 Watermain Replacement - Valencia St. 



CHAPTER 3 - POLICIES AND CRITERIA 
MARCH 2025 / DRAFT / CAROLLO 

CITY OF BELLINGHAM 
WATER SYSTEM PLAN 3-1 

CHAPTER 3 POLICIES AND CRITERIA 
3.1 Introduction 
The policies, design criteria, and standards summarized in this chapter are established by the City to 
provide the framework for planning, designing, operating, and managing its water system. The City strives 
to provide safe, reliable drinking water for its customers now and into the future. 

The policies, design criteria, and standards used in the Plan originate from the following sources: 

 2009 Water System Plan. 

 Bellingham 2016 Comprehensive Plan. 

 Whatcom County Comprehensive Plan. 

 Bellingham Municipal Code (BMC). 

 Bellingham Development Guidelines and Improvement Standards (2018). 

 2020-2024 Lake Whatcom Management Program Work Plan. 

 DOH Water System Design Manual (WSDM). 

Law is set by the federal government through federal regulations, by the State of Washington (State) in 
the form of statutes: RCW, WAC, by Whatcom County in the form of policies, and by Bellingham City 
Council in the form of ordinances and resolutions. City policies are established in order to provide a vision 
or mission for the Water Utility and to provide a framework for the planning, design, operation, 
management, and maintenance of the water system. City policies cannot be less stringent than or in 
conflict with adopted laws. 

The City manages its water utility and water system in accordance with established federal and state 
regulations for public water systems. City policies and standards set forth in Section 3.3 of this chapter 
provide a consistent framework for the planning, design, construction, maintenance, operation, and 
service of the City’s water system and water supply sources. 

3.2 Service Area 
The Legislature adopted the Growth Management Act (GMA) in 1990. The GMA provides that it is not 
appropriate for urban governmental services, which include water and sewer services, to be extended to 
or expanded in rural areas except in very limited circumstances that are necessary to protect public health 
and safety and the environment, and which do not permit urban development.  

3.2.1 Historical Background on Water Service Outside City Limits 
In 1979, the City enacted Ordinance 8728 relating to the extension of City water service outside City limits. 